

PROJECT REPORT

REPORT NUMBER: SPR-020425-1 RP4

DATE: 03/03/2025

CLIENT INFORMATION

Sprayroq Inc.
2870 Crestwood Blvd
Irondale, AL 35210
Attn: Casey Alday

SAMPLE DESCRIPTION

One (1) sample of Spray Applied Pipe Liner (SAPL) was received by the client. The sample consisted of various plates approximately one (1) square foot in size. The sample was identified as "Sprayroq Spraywall".

TEST PERFORMED

The sample was tested in accordance with ASTM D2240-15(2021), *Standard Test Method for Rubber Property—Durometer Hardness*, Section 9.2 Manual (Hand Held) Operation of Durometer. Determinations were performed with a Type D Durometer.

RESULTS

The hardness properties results are provided in Table 1.

Table 1. Hardness Properties

Reading	Hardness
1	87
2	86
3	86
4	87
5	87
Average	87
SD	0.5

Report Written by:



Dan Villarreal
Laboratory Manager

Report Reviewed by:



Steve Ferry
Laboratory Director